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Samples of clear scratch resistant film were tested for abrasion resistance in
accordance with ASTM D-1044,

Abrasion Resistance

Three 4x4 inch flat specimens were subjected to abrasion by means of a Taber Abraser
with a load of 500 grams on each CS-10F Calibrase Wheel for 100 cycles and operated
in accordance with the code procedure.

Haze measurements were made 1in accordance with code procedure before and after
subjecting the specimens to abrasion, by means of a Pivotable-Sphere Hazemeter.

From the required measurements, the 1light scattered as a result of abrasion was
computed in accordance with the code procedure.

Results
Specimen % Haze Before % Scattered Light and % Light Scattered
Number Abrasion Haze After Abrasion From Abrasion
NR 35 SMARL-1 2.6 4.6 2.0
NR 35 SMARL-2 2.6 4.6 2.0
NR 35 SMARL-3 2.6 4.6 z.0
Arithmetic Mean .0
RE 35 NEARL-1 2.3 4.7 2.4
RE 35 NEARL-2 2.3 4.4 2.1
RE 35 NEARL-3 .3 4.6 2.3
Arithmetic Mean i
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THIS REPORT IS5 SUBJECT TO THE ADEQUACY AND REPRESENTATIVE CHARACTER OF THE SAMPLE,
AMD TO THE COMPREHEMSIVENESS OF THE TESTS PERFORMED. TH EHEFORE lN THE_INTERESTS

FORM 100 oF ACCURACY AMND AVOIDANCE OF MISUNDERSTANDING, AND TO THE EMD THAT CORRECT
IMPRESSIONS MAY BE CONVEYED. QUOTATIONS FROM OR C!TATIONS OF 'I'HIS REPORT ARE
AUTHORIZED OMLY SUBJECT TO OUR REVIEW AND WRITTEMN APPROVAL.
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Specimen % Haze Before % Scattered Light and % Light Scattered
Number Abrasion Haze After Abrasion From Abrasion
P-18 AR-1 1.2 3.7 2.5
P-18 AR-2 1.5 4.0 2.5
P-18 AR-3 12 4.0 2.8
Arithmetic Mean 2.6
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Abrasion Resistance Test

Samples of Scotchtint™ NR35SMARL, RE3SNEARL, and P-18AR were submitted to
Patzig Laboratories for independent testing of the window films abrasion resistant
coating. These products represent all of the various constructions to which abrasion
resistant coatings are applied and are therefore judged to be representative of all
Scotchtint or Scotchshield™ products currently being manufactured. In addition,
the abrasion resistant coating applied to these products is identical to the abrasion
resistant coating applied to all other Scotchtint and Scotchshield window films. It is
our opinion, therefore, that other products, if tested, would exhibit the same
performance characteristics.





